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Notes for using this parts book
1. This book is applicable to sewing machines which have the same plate number as
shown on the cover of this book (or correction sheet).
2. This book was prepared based on information available in February 2010.
3. Parts are subject to changes in design without prior notice.
4. Parts supplied as complete assemblies are circled by a dotted line [ |
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A HUAERHY/ Machine body

= = (- 1. et L
75 15 Sk His
No. Pars No. Number
1 10022753 Y PIN 2
2 10013612 Y PIN 1
3 20003632 AR FACE PLATE 1
4 10003301 BET PAN, M5X14 2
5 10013586 B RUBBER PLUG 2
6 20008070 ) 5B REAR COVER 1
7 10003301 LT SCREW, M5X14 7
8 10022247 Jri MOTOR COVER 1
9 10003301 WRET SCREW, M5X14 3
10 10013583 e S PLUG 1
11 10013566 A2 DUST PROTECTOR 1
12 10013598 24T SCREW , SM9/64"x40 2
13 10022248 JRAR A (KD BED LEG, L 1
14 10022249 JRAR SR (D BED LEG, S 1
15 20006567 AR AT SLIDE PLATE ASSY(R) 1
16 10022243 FHERR SLIDE PLATE(R) 1
17 10013560 Vb e BOBBIN WINDOW 1
18 20006566 FEHERR AL SLIDE PLATE ASSY(L),W 1
19 10013560 LB VISUAL WINDOW (L) 1
20 10022242 FeHERR SLIDE PLATE(L) 1
21 10006594 TEHERR 4L SLIDE PLATE ASSY(F) 1
22 10013563 REHERR SLIDE PLATE 1
23 10006593 kT SCREW, SM1/8"x40 4
24 10006595 FEHERR 3 (4D SLIDE PLATE SPRING (R) 1
25 10006572 TEHERR S (A0) SLIDE PLATE SPRING (L) 1
26 10013637 WRET SCREW, SM13/64"x32 1
27 10013647 WRET SCREW, SM11/64"x40 2
1
1
1
1
1
1
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B. F##l44/ Upper shaft mechanism

e 5 L TeA
No. Pars No. R Description Number
1 10022458 -l UPPER SHAFT 1
2 10022649 EFFT AR THREAD TAKE-UP CRANK 1
3 10003535 7k 600422 BEARING 6004ZZ 1
4 10003542 7K 6004ZZNRC3 BEARING 6004ZZNRC3 2
5 10013354 EFFT iR NEEDLE BAR CRANK 1
6 10008097 D5k L=72 WICK, L=72 1
7 10013352 EFFT iR 2E PUSHER 1
8 10013438 125 SM1/4"x40 SCREW, SM1/4"x40 1
9 10013443 125] SM9/32"x28 SCREW, SM9/32"'x28 1
10 10013405 JRET SM9/32"%28 SCREW, SM9/32"x28 1
11 10013441 B2ET SM1/4"x40 SCREW, SM1/4"x40 1
12 10009172 Lotk Fohie BOBBIN WINDER DRIVING WHEEL 1
13 10011223 BRE] SM11/64"x40 SCREW, SM11/64"x40 2
14 20006575 PR AT B e 20 1 THREAD TAKE-UP SHAFT UNIT 1
15 10013397 PRLEFFAL1: (284) THREAD TAKE-UP (284) 1
15 10006513 BRLLAFLL1E: (287) THREAD TAKE-UP (287) 1
16 20001251 PR AL T-TAKE-UP SLIDE BLOCK ASSY 1
17 20006574 IRHIAR 2 1 1
18 10003539 7K 6204ZZNR BEARING 6204ZZNR 1
19 10022252 B2ET MAX10 SCREW, M4X10 3
20 10022652 WSy et R RS TIMING PULLEY (U) ASSY 1
21 10009170 BET M6X10 SCREW, M6X10 1
29 10022651 RS !
23 10011227 AL AR R 1
24 10009187 125 M6X8 SCREW, M6X8 4
25 10012615 1A 2% 1
2 10026985 1B e TIMING BFLT 1
27 10013469 W2ET  SM1/4"x28 SCREW, SM1/4"x28 2
28 10013601 15T SM9/64"x40 SCREW,  SM9/64"x40 2
29 20003548 PRekpidEd (284) THREAD TAKE-UP LEVER COVER 1
29 20003620 PRekBiidr e (287) THREAD TAKE-UP LEVER COVER 1
30 10013268 PR B4 SHELTER PLATE 1
31 10013256 PR AT 443 AR HOLDER, SHELTER PLATE 1
32 10013668 PR AT 424 B FELT 1
33 10009456 B2ET M5X8 SCREW, M5X8 1
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C. £ #THL#9Needle bar rocking mechanism

5 [ o o
I\i.ﬁ— Pafz?\lo. AR Description %ier
1 10022760 B SR NEEDLE BAR ROCK SHAFT ASSY 1
2 10022763 £ R NEEDLEBAR 1
3 10003047 125 MAXS SCREW PAN , M4X8 1
4 10022764 BHIERL FELTSUPPORT1 1
5 10022765 Whzk 1L=150 WICK, L=150 1
6 10022659 LR SLIDEBLOCKSLIDER 1
7 10003102 WRET M4X12 SCREW PAN , M4X12 2
8 10013643 2% SM9/64"x40 SCREW PAN, SM9/64"x40 1
9 10022772 EFFF R NEEDLEBARCLAMP 1
10 10008090 M L=30 WICK, L=30 1
11 10022768 R SLIDEBLOCK 1
12 10022766 ZHRIEAT NEEDLE BAR CRANK ROD 1
13 10022761 EFFF 34 NEEDLEBARBASE 1
14 10002813 4 4x26 PIN 4x26 1
15 10022658 FREHD ROCK SHAFT 1
16 10022769 FEHER FELTSUPPORT 2
17 20006602 EERERAIRLE FELT 1
18 10013441 RET SCREW, SM1/4"x40 2
19 10022250 EES RS NEEDLE BAR ROCK SHAFT BUSH(L) 1
20 10013469 IRET  SM1/4"x28 SCREW, SM1/4"x28 1
21 10022256 EFFFHEEIEAT NEEDLE BAR ROCKER LEVER ASSY 1
22 10013348 WRET SM1/4"x20 SCREW , SM1/4"x20 1
24 10022683 EATIEBAT ROCKER LINK, N-BAR 1
25 10022255 IZETMEX5 WCREW PAN, M6X5 2
26 10022257 FRENAT 4N LINK SHAFT, N-BAR ROCKER P 2
27 10003151 12£TM6X6 WCREW, M6X6 1
28 10022258 B 71GZAG LINK BUSH 1
29 10003158 124] M6X25 WCREW, M6X25 2
30 10022259 ] SET SCREW COLAR 2
31 10022259 PR AR NEEDLE BAR ROCK ARM 1
32 10013228 =l RING 1
33 10013464 FREHH AT AR NEEDLE BAR ROCK SHAFT BUSH (L) 1
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C1&e£:H#9/Winder clamp mechanism

Fr e ot Akt
No. Pars No. S Description Number
1 20002101 LeLk s BOBBIN WINDER UNIT 1

2 10006142 E&dic]

3 10006153 AR

4 10004685 RO 5EH

5 10004485 A

6 10006154 |

7 10004684 LeLkie

8 10004684 JRET M3x4

9 10011097 B

10 10006151 s e VAN

11 10013590 IEET SM11/64""%x40
12 10006152 Giek At

13 10004500 0T &

14 10013038 E&]ic]

15 10004486 |

16 10000736 LT

17 10000735 JEET  SM9/64""x40
18 10005682 2w TR

19 10000759 IBE] SMO/64"X40
20 10004498 EereLliEnl

21 10004497 AR

22 10004501 i

23 10004494 ik

24 10013832 WRET SM11/64"x40
26 10009130 Letk )]

27 10002937 Y2ET M4x5.50

28 10013363 GRER KA

29 10004393 JeLkR

30 10004391 5

31 10004390 SR LR B

32 10006437 i 2 411t

RETAINING GING

B=WINDER SHAFT SUPPORT ASSY
BOBBIN WINDER SHAFT

0 RING

WASHER, PLAIN

BOBBIN WINDER WHEEL
SCREW, M3x4

RETAINING GING

BOBBIN PRESSER CAM

SCREW , SM11/64"x40

BOOOIN PRESSER CAM

0 RING

RETAINING GING

WASHER, PLAIN

BOBBIN WINDER ARM SHAFT
SCREW ~ SM9/64"'x40

BOBBIN PRESSER

SCREW ~ SM9/64"'x40

BOBBIN SUPPORT

BOBBIN WINDER LEVER

SPRING

SPRING

SCREW SM11/64"x40

KNIFE

SCREW ~ M4x5.50

BOBBIN WINDER TENSION ASSY
DISC, TENSION

SPRING

TENSION NUT

BOBBIN WINDER TENSION ASSY

— = 0 = = = = W kP = = P P B OMPFPERN0NRERPRPP =~ ~~N==8RB =P =




E. IEBI#144 / Presser foot mechanism
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E / Presser foot mechanism

75 5 . Ko
I\i.ﬁ Pafzjilo. AR Description Iﬁ%nﬁer
1 10022465 B E PRESSER BAR BUSH 1
2 10013598 125 SM9/64"x40 SCREW, SM9/64" x40 1
3 10013237 AR PRESSER ADJUST SCREW 1
4 10013240 T s R PRESSER ADJUST NUT 1
5 10012155 FEAFSRE A SPRING GUIDE 1
6 10013251 i PRESSER SPRING,-5 1
7 10022466 JEFT PRESSERBAR 1
8 10013584 JEFF 342 PRESSER BAR GUIDE BRACKET 1
9 10013591 25T SM15/64"x28 SCREW , SM15/64"x28 1
10 10013213 AT 5 PRESSER BAR LIFTER STUD 1
11 10013229 I ETES PRESSER BAR LIFTER 1
12 10012154 125 SM9/64"x40 SCREW, SM9/64" x40 1
13 10013578 JHER T P AR AL TENSION RELEASE PLATE ASSY 1
14 10006602 FALRAN 22 f AR A A T-RELEASE CONNECTING ROD ASSY 1
15 10009669 EE(iE] RETAINING RING 2
16 10006582 FALRAN 22 1 TENSION RELEASE WIRE 1
17 10013223 25T SMO/64"x40 SCREW, SM9/64" x40 1
18 10013246 R NUT , SM9/64""x40 1
19 20008036 JRPERTAMR AT PRESSER BAR LIFER LEVER ASSY 1
20 10013587 JREHE T MR PRESSER BAR LIFER LEVER 1
21 10022467 AR TR KNEE LIFTER CONNECTING ROD 1
22 10013217 W25 SM3/16"x40 SCREW, SM3/16"x40 1
23 10013219 IR TR RS P-BAR LIFTING LEVER SHAFT 1
24 10013594 E&lE] RETAINING RING 1
25 10013590 25T SM11/64"x40 SCREW, SM11/64"x40 2
26 10013224 JREFE AR 3 SPRING 1
27 10013223 25T SMO/64"x40 SCREW SM9/64"x40 1
28 10013246 2RESMO/64"x40 NUT, SM9/64"x40 1
29 10022705 ¥ JEALAT (2845) KNEE LIFTER LEVER 1
30 10022706 PP HRAT KNEE LIFTER CONNECTING ROD 1
31 10013220 JBRER A A 2 WASHER, PLAIN 1
32 10013217 25T SM3/16"x40 SCREW SM3/16"x40 1
33 10022294 IRET SCREW 1
34 10003078 ] NUT 1
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F . #4144 / Feed mechanism
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F. i2KH#)/ Feed mechanism

= e .
I\J??5 Pal{j:ilo. AR Description I%{Eior
1 10022284 AT 2T (5) FEED REGULATOR(L) ASSY 1
1 10022328 EA TR (4/7) FEED REGULATOR(L) ASSY 1
2 10022695 TR SLIDE BLOCK GUIDE PLATE 2
3 10003042 25T M5x10 SCREW,PAN M5x10 4
4 10006500 [l ERE FEED REGULATOR SLIDE BLOCK A. 1
5 10006498 WL SLIDE BLOCK SHAFT 1
6 10008097 gk FELT 1
7 10013476 TEAT RS FEED REGULATOR STOPPER 1
8 20001071 EATIR AT AL FEED ROCK CONNECTING ROD ASSY 1
9 10013507 EATIR B AT FEED ROCK CONNECTING ROD 1
10 10013554 M BEARING 1
11 10013551 AT (b Lo LEVEL ECCENTRIC WHEEL WITH SCR 1
12 10013465 125 SM1/4"x40 SCREW, SM1/4"x40 2
13 10013499 15T SM3/16"x32 SCREW, SM3/16"x32 1
13 10013579 TEAT AR FEED ROCK ARM 1
14 10013493 &A1 AR (203) FEED ROCK ARM (203) 1
15 10013403 15T SM1/4"x28 SCREW, SM1/4"x28 1
16 10013552 TEATHR B E R FEED ROCK ARM LINK 1
17 10013581 TEAT Y FEED ROCK RING, SHAFT 1
18 10013582 by RETAINING RING,E6 2
19 10013367 EFEERR AL STITCH LENGTH DIAI 1
20 10009085 (ANTER R Sy o STITCH CONTROL SCREW 1
21 10009085 bRt LENGTH CONTROL PLATE SUPPOR 1
22 10012150 24T,  SM3/16” X 28 SCREW, SM3/16” %28 1
23 10014409 0% [ ORING 1
24 10012151 H POSITIONING PIN 1
25 10012153 ik SPRING 1
26 10022703 JiEH FRALAR REVERSE LEVER STOPPER 1
27 10022464 ik SPRING 1
28 10022696 Gl i R FEED REGULATOR 1
29 10003151 125 M6X6 SCREW,M6X6 1
30 10013547 B PEIEAT FEED REGULATOR CONNECTING ROD 1
31 10013553 TRAT YA Lo ECCENTRIC SHAFT 1
32 10012828 24T M6X5 SCREW, M6X5 2
33 10022285 WRET SCREW 1
34 10022285 T4l STITCH LEVER SHAFT, ST 1
35 10013248 by RETAINING RING 1
36 10013508 | WASHER, PLAIN 1
37 10022708 {RIZEAR T4l B A AR SPACER 1
38 10013417 (EEETER REVERSE LEVER STOPPER 1
39 10013501 54T 5 4 5% SPRING 1
40 10022709 I5EH T FRAAR SPRING, FEED REGULATOR 1
41 10013577 124], SM3/16"x32 SCREW, SM3/16"x32 1
42 10013586 S RUBBER CAP 1
43 10003042 25T M5X10 SCREW, M5X10 3
44 10022707 {RIZEA T FR A 42 STOPPER 1
45 10003073 gAY WASHER 1
46 10022779 i SPRING 1
47 10022302 S SPRING POTHOOK 1
48 10003041 JEET M5x12 SCREW, M5x12 1
49 10003074 IR RE NUT 1
50 10013663 125] SM1/4"%28 SCREW, SM1/4"x28 1
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H . E#5h#1449 / Feed shaft mechanism
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H. X841 F) /Feed shaft mechanism

e 5 e Hoe
No. Pars No. AR Description Number
1 10022291 R A FEED SHAFT BUSH (L) 1
2 10022292 e NI EEAIIESS FEED SHAFT BUSH (R) 2
3 10022293 pes il FEED ROCK SHAFT 3
4 10013469 25T SM1/4"%28 SCREW, SM1/4"x28 4
5 10022317 PR WICK SUPPORT 5
6 10013598 12T SMO/64"x40 SCREW, SM9/64""x40 6
7 10007800 b3X &5 OIL TUBE 7
8 10008091 & 37k WICK 8
9 10013517 1FHEER SET SCREW COLLAR 9
10 10013441 125 SM1/4"%x40 SCREW, SM1/4"x40 10
11 10022462 FH FEED BAR, ST 11
12 10013513 125 SM15/64"%28 SCREW, SM15/64"x28 12
13 10013509 | THRUST RING 13
14 10013519 125 SM1/8"x40 SCREW, SM1/8"'x40 14
15 10013516 12RESM1/8"x40 NUT, SM1/8"x40 15
16 10022698 T X JE E R FORKED PLATE 16
17 10022699 v ADJUSTING SCREW, HIGHT 17
18 10002940 IBETM3x6 SCREW, M3x6 18
19 10022286 B FELT 19
20 10022287 B FELT 20
21 10022288 BB s 4 FELT HOLDER 21
22 10002998 | SHAFT 22
23 10003063 BRETM3x4 SCREW, M3x4 23
24 10022289 il SHAFT 24
25 10022290 alic] RING 25
26 10003151 WRETM6x6 SCREW, M6x6 26
27 10022463 it FEED ROCK BASE ARM 27
28 10013541 12T SM11/64"'x40 SCREW, SM11/64"x40 28
29 10008091 Tk WICK 29
30 10022697 HFX FEED BAR FORK 30
31 10022700 FAg P FEED BAR SLIDE BLOCK ASSY 31
32 10010595 12ETM2x4 SCREW, M2x4 32
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P. 518 Z A Gauge parts

Fr 5 , o it
NT(’).? Pafl:?\lo. W Description Number
1 10006596 RAEISS NEEDLE CLAMP 1

2 10013644 WRET SMO/64"'x40 SCREW, SM9/64"x40 2

3 10022648 £TH2 (2845) NEEDLE PLATE 1

3 10022246 FHHR (2875) NEEDLE PLATE 1

4 10013608 125 SM11/64"x40 SCREW, SM11/64"x40 1

5 10013522 1247 SM11/64"'x40 SCREW, SM11/64"x40 1

8 10013226 LKL (284) FEED DOG (284) 1

8 10006600 LKL (287) FEED DOG (287) 1

8 20004339 IR (L FEED DOG (JEE4H 1

9 10013542 124 SM1/8""x44 SCREW, SM1/8"x44 1

6 10002716 FALft (284) PRESSER FOOT ASSY (284) 1

6 10013492 JEAL1: (287) PRESSER FOOT ASSY (287) 2

7 10013221 12T SM9/64"%x 40 S SCREW, M9/64"x40 2

10 10004858 HLEF DPx5 14# NEEDLE DPx5 14# 2

10 10004869 HLEF DPx5 21# NEEDLE DPx5 21# 2

1
S,
2@%

L
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J . EI4&#144 / Quick reverse mechanism

W. B4 £ 8 / Quick reverse switch mecanism
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J #2518/ Quick reverse mechanism

= = =
1\}?;.1? Pafshj;lo. AR Description ﬁﬁier
1 10022323 15145 FLRE AL 1F QUICK REVERSE SOLENOID ASSY 1
2 10003492 18155 PRGSO 1 QUICK REVERSE SOLENOID ASSY 1
3 10006334 e RUBBER STOPPER 1
4 10006332 R RETAINING RING 1
5 10022728 LA 2228 IR SOLENOID BRACKET 1
6 10009456 25T M5x8 SCREW, M5x8 1
7 10013576 25T, SM1/4"x28 SCREW, SM1/4"x28 1
8 20006595 1% MR A R Y PIN 1
9 10022742 1. RETAINING RING 1
10 20006596 g RETAINING RING 1
11 10025481 EFTFALE SOLENOID LEVER ASSY 1
12 10022325 S i QUICK REVERSE LEVER 1
13 10012828 25T M6X5 SCREW, M6X5 )
14 10022738 4 PIN 1
15 10003151 I2ETM6X6 SCREW,M6X6 1
16 10022326 FES SOLENOID LEVER SHAFT 1
17 10013403 125 SM1/4"x28 SCREW, SM1/4"x28 1
18 10022739 g RETAINING RING 1
19 10013621 ISR IR NYLON TUBE 1
W. (8122 T 44/ Quick reverse switch mechanism

1 10030238 WEHST 4101 _2842-BD-D3 1
1 10030240 JRTXT 44 _2842-BD 1
2 10013658 124] SM11/64"x40 SCREW, SM11/64"x40 2
3 10022759 FLZR AR CORD HOLDER 1
4 10009456 25T M5X8 SCREW M5X8 1
5 10012421 23k CORD HOLDER 1
6 10013598 5] SM11/64"x40 SCREW, SM11/64" x40 1
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/ Rotary hoot mechanism
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K1. / Rotary hoot mechanism

R 1 o Hfit
No. Pars No. R Description Number
1 20007801 LR (201) ROTARY HOOK BASE, 201L 1
1 20006576 SRR (211) ROTARY HOOK BASE, 211L 1
1 20008270 TR AL (203) ROTARY HOOK BASE, 203L 1
1 20008118 LRAALE (22D ROTARY HOOK BASE, 221L 1
2 10025614 LA (201) ROTARY HOOK (201) 1
2 10022685 JERRZR (211) ROTARY HOOK (211) 1
2 10025616 JERREE (203) ROTARY HOOK (203) 1
2 10022773 FERREE (221 ROTARY HOOK (221) 1
3 10013708 e bAahAs (2842) ROTARY HOOK SHAFT BUSH(U) (2842) 1
3 10013462 e FahAs (2872) ROTARY HOOK SHAFT BUSH(U) (2872) 1
4 10022268 Wl o THRUST RING 1
5 10006628 EH A NEEDLE BEARING 1
6 10013713 EEL] STOP RING 1
7 10022269 TRl e ROTARY HOOK SHAFT BUSH(D) 1
8 10013654 SIERIERT (2845) OPENER LINK (2845) 1
8 10013461 SYERIERT (2875) OPENER LINK (2875) 1
9 10013712 Iy EAREIERT (2845) OPENER LEVER (2845) 1
9 10013460 OYERIEENERT (2875) OPENER LEVER (2875) 1
10 10013712 Gy BT R OPENER LINK SHAFT 1
11 10013691 P WASHER 1
12 10013710 2R SM3/16"%32 NUT, SM3/16"x32 1
13 10022689 R OPENER LEVER SHAFT 1
14 10008091 ek WICK 1
15 10022265 25T SM3/16"x32 SCREW,SM3/16"x32 1
16 10013651 5 2k’A) (2845) OPENER (2845) 1
16 10013482 43¢k/A (2875) OPENER (2875) 1
17 10006624 12%] SM9/64"x40 SCREW, SM9/64" x40 1
18 10022261 Wi A (25 GEAR GUIDE (L) 1
19 10013598 125 SMO/64"%40 SCREW, SM9/64" x40 1
20 10027631 Nt Ae 41 SPIRAL GEAR SCREW ASSY 1
21 10013438 125 SM1/4"x40 SCREW,SM1/4"x40 2
22 10013685 124 SM1/4"x40 SCREW,SM1/4"x40 1
23 10006678 WA EE A PINION GEAR SCREW ASSY 1
24 10006338 1257 SM11/64"x40 SCREW, SM11/64'"x40 3
25 10022263 W HPE L THRUST WASHER, L 1
26 10013598 B L FELT UL ASSY 1
27 10013598 1241 SMO/64"%40 SCREW, SM9/64" x40 1
28 20006582 FHIBEAL: () FELT UL ASSY 1
29 10013598 1241 SMO/64"%40 SCREW, SM9/64" x40 1
30 10022273 EH FELT 1
31 10022264 BB s 42 FELT UL 1
32 10013598 125 SMO/64"%40 SCREW, SM9/64" x40 1
33 10022265 IRET SCREW 2
34 10013660 B JIH R MOVABLE KNIFE BRACKET 1
35 10013658 124 SM11/64"x40 SCREW, SM11/64"x40 2
36 10013659 #TIMR SPRING, PLATE 1
37 10013625 WETSM1/8"x44 SCREW, SM1/8"x44 2
38 10013700 BYLE )8 MOVABLE KNIFE LEVER 1
39 10013662 el SET SCREW COLLAR 1
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K1. ig#k %5 E / Rotary hoot mechanism

5 5 e e
l\i. Pars No. AR Description Number
40 10013657 12T SM1/4"x40 SCREW, SM1/4"x40 2

41 10022470 B (F) THREAD TRIMMER LEVER, L 1

42 10013616 125 SM11/64"x40 SCREW, SM11/64" x40 1

64 10022268 Ak 55 THRUST RING 1

43 10013622 BYLR 5347 3 SPRING, EXTENSION 1

50 10022262 FERR B A i (7r) ROTARY HOOK BASE COVER, L 1

51 10022272 TERB A58 () ROTARY HOOK BASE COVER, R 1

52 10013598 125 SMO/64"%x40 SCREW, SM9/64" x40 4

53 10013676 IESM1/4"x28 SCREW, SM1/4"x28 2

54 10013678 gl WASHER, PLAING 2

55 10006681 EEE (b) PINCH SLEEVE 2

56 10006683 BEEE () PINCH SLEEVE 2

57 10006684 25T, SM15/64"%28 SCREW, SM15/64"x28 2

58 10022267 FREE IR NEEDLE UPPER POSITIONING PLATE 2

59 10022688 AR 14 NEEDLE UPPER POSITIONING SHAFT 2




/ Rotary hoot mechanism

K2.
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K2. gtk %5/ Rotary hoot mechanism

5 5 o o
I\i. Pafs:j?\lo. A Description szﬁmber
44 20007802 FRRZEA 11201 ROTARY HOOK BASE, 201R

44 20006577 FRLEA 1211 ROTARY HOOK BASE, 211R 1
44 20008271 AR (203) ROTARY HOOK BASE, 203R

44 20008279 TRAEAE (221) ROTARY HOOK BASE, 221R 1
66 10025615 FiR G (201) ROTARY HOOK (201)

66 10022687 R4 (211) ROTARY HOOK (211) 1
66 10025617 AikR 4R (203) ROTARY HOOK (203)

66 10022774 FitR 58 (215) ROTARY HOOK (215) 1
45 10022271 e A CAD GEAR GUIDE (R) 1
46 10022266 Ui HER THRUST WASHER, R 1
47 20006581 BN FELT UL ASSY 1
27 10013598 WRET, SMO/64"x40 SCREW, SM9/64" x40 1
48 20006583 B (1) FELT UL ASSY 1
29 10013598 25T, SMO/64"x40 SCREW, SM9/64" x40 1
30 10022273 B FELT 1
31 10022264 BB s e FELT UL 1
32 10013598 25T, SMO/64"x40 SCREW, SM9/64"x40 1
33 10022265 WRET SCREW 2
34 10013660 B MOVABLE KNIFE BRACKET 1
35 10013658 24T SM11/64"x40 SCREW, SM11/64" x40 2
36 10013659 FIIR SPRING, PLATE 1
37 10013625 14T SM1/8"x44 SCREW, SM1/8"x44 2
38 10013700 By Lk T] e MOVABLE KNIFE LEVER 1
39 10013662 i SET SCREW COLLAR 1
40 10013657 14T SM1/4"x40 SCREW, SM1/4"x40 2
49 10022471 BT (D THREAD TRIMMER LEVER, R 1
42 10013616 1247 SM11/64"x40 SCREW, SM11/64" x40 1
64 10026981 Sk 5 (0. 8) THRUST RING(0.8) 1
64 10026982 S (1. 0) THRUST RING(1.0) 1
64 10026983 Mk ag (1. 2) THRUST RING(1.2) 1
64 10026984 Hhks e (1. 4) THRUST RING(1.4) 1
60 10013663 25T SM1/4"x28 SCREW, SM1/4"x28

61 10013678 4 SET SCREW COLLAR

62 10013653 R (2842) BOBBIN (2842)

62 10013483 Rk (2872) BOBBIN (2872)

63 10006756 TR +1R 7% (2842) ROTARY HOOK BOX ASSY(284)

63 10006735 TERR 2 5% (2872) ROTARY HOOK BOX ASSY (287)

63 10021637 TERR 2 7% (2872) ROTARY HOOK BOX ASSY (287)
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M1 . TEh#144 / Lower shaft mechanism
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M1. FH#IMLIE/ Lower

shaft mechanism

Ty 15 ) o =
No. Pars No. A Description Number
1 10022281 RN RS ROTARY HOOK BASE BUSH L 1
2 10008091 ek FELT 1
3 10022282 I ERES ROTARY HOOK BASE BUSH 2
4 10025612 LOWER SHAFT, ST 1
4 10022283 Tk LOWER SHAFT, ST 1
5 10022461 B e VERTICAL FEED ECCENTRIC WHEEL ASSY 1
6 10013685 25T SM1/4"x40 SET SCREW, SM1/4"x40 1
7 10022752 ik & BALL BEARING BUSH 1
8 10003542 Bk BALL BEARING, 6004ZZNRC3 1
9 10009418 WET M5X5 SET SCREW, M5X5 1
10 10012162 W24T M5X5 SET SCREW, M5X5 1
11 10003578 e TIMING PULLEY D 1
12 10022690 T TIMING PULLEY D ASSY SET 1
13 10013467 25T SM1/4"x40 SET SCREW, SM1/4"x40 1
14 10013465 2% SM1/4"x40 SET SCREW, SM1/4"x40 1
S fAZk%E'E/ Tension release mechanism
1 10005697 P RE NUT, SM4.76 2
2 10022754 WAL 22 S B TENSION RELEASE WIRE HOLDER 1
3 10013647 WRET SCREW, PAN SM3.57-40X5 2
4 10013524 Pk 2k e TENSION RELEASE WIRE HOLDER 1
5 10013647 PULRAR A e 1R 5T SCREW, PAN SM3.57-40X5 2




M fitimiEF 4 B / Lubrication
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M. Y& 4/ Lubrication

R =) o e
NT(’).? Paft?fo. AR Description %}%mber
1 20008391 &4 (201) OIL TANK ASSY(201) 1
2 10022315 T OIL FEEDING PIPE 2
3 10022778 B2ETMSXT SCREW M8X7 1
4 10022300 Tk OIL TERMINAL 1
5 10007800 W 1=135 OIL TUBEML=135 1
6 10008091 sk WICK, L=200 2
7 10022468 Wk O TUBE CLIP (k) 2
8 10022714 WICK RING 2
9 10013647 BRETSM11/647X64 SCREW PAN SM11/64”X64 1
10 10011099 212, 5 RUBBER CAP, 12.5 2
11 10013253 ik ROTARY HOOK SHAFT FELT 1
12 10022303 MiEEEREREE FELT ASSY 1
13 10013281 B R4 FELT SUPPORT 1
14 10002534 LAl OIL TUBE 1
18 10011099 M E12. 5 RUBBER CAP, 12.5 2
19 10022306 5% 268 RUBBER CAP, 8 2
20 10022314 B 0 RING P38 1
21 10007800 ThEL=210 OIL TUBE, L=210 1
22 10008091 HIZRL=400 WICK, L=400 1
23 10013647 IZHESM11/64" x40 SCREW PAN SM11/64" x40 1
25 10022309 AT IRET OIL ADJUSTING SCREW 2
26 10022310 O RElP4 0 RING P4 2
27 10022749 ] RUBBER PACKING 2
28 10013253 THEAR Bl B ROTARY HOOK SHAFT FELT 2
29 10022312 MZEL=80 WICK L=80 2
30 10022306 ¥z 4. 2 RUBBER CAP, 4. 2 2
31 10022305 3 A AL SUB-TANK SET 1
32 10008091 gk & 3tk WICK

33 10022313 T OIL FEEDING PIPE 1
34 10022306 % 28 RUBBER CAP, 8 1
35 10007675 IR Gy Es ) M4x8 SCREW PAN(S/P WASHER)M4X8 2
36 10022712 il fr 2B A SUB-TANK SETTING PLATE A 1
37 10022711 I & 22 R 4B SUB-TANK SETTING PLATE B 1
38 10013260 IETSM3/16 X 32”7 SCREW PAN M6X8 2
39 10007800 THAL=245 OIL TUBE, L=245 1
40 10022468 HIRESS TUBE CLIP 2
41 10022301 EE SR TUBE SUPPORT 1
42 10022721 B ROTARY HOOK BASE D PACKING 2
43 10009868 BZETMAX 16 SCREW PAN M4X16 4
44 10022318 T FEED REGULATOR FELT 1
45 10022319 VRS R FELT SUPPORT 1
46 10013598 IRETSMO/64"" x40 SCREW PAN SM9/64"x40 1
47 10008091 o 3k WICK 4X4 (L=100) 1
48 10008091 ¢ 3HLE WICK, 4X4=350 1
49 10022710 fifh & OIL COVER 1
50 10022306 4  FE8 RUBBER CAP, 8 1
51 10022298 T FEARA TUBE SUPPORT, A 1
52 10022299 HE K44 TUBE SUPPORT, B 1
53 10003006 JRETMAX6 SCREW PAN M4X6 1
54 10022297 S TUBE GUIDE 1
55 10013583 T2 OIL CAP 1
56 10013254 T FELT 2
57 10010092 W24TSM1/4" x40 SCREW, SM1/4"x40 3
58 10006629 S WASHER PLAIN 6.5 1
59 10007800 WA & 3% & 5ME OIL TUBEML

60 10022469 HHEESS TUBE CLIP 2
62 10022307 Gk e RUBBER CAP 2
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N1 .3=224143 / Thread mechanism
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N1 3£#H1#/Threading mechanism

75 GRS L iy
I\?:5 Pa?:j;lo. 4R Description Number
1 10009148 JLR BT UPPER THREAD TENSION ASSY, D 1
1 10009098 JeLkawa . JERD UPPER THREAD TENSION ASSY, D 1
2 10006534 Phk iz TENSTON STUD 1
3 10006539 BeekdE (4D THREAD TAKE-UP SPRING L 1
4 10006544 Pk D THREAD TAKE-UP SPRING R 1
5 10006535 Bl G jr) S840 TENSION SPRING GUIDE ASSY 2
6 10006524 125 SM3/32"%56 SCREW, SM3/32"x56 1
7 10006566 Je MR B] TENSTON NUT 1
8 10002670 FALRIR TENSION RELEASE PLATE 1
9 10006557 BET SHOULDER SCREW, SM3. 57 2
10 10002650 Ladsks ARM THREAD GUIDE (U) 1
11 10006532 25T FIXING SCREW 1
12 10002678 WAL R4 THREAD QUANTITY ADJUST 1
13 10009667 25T SCREW 1
14 10006541 Je Lt TENSION DISC 4
15 10006543 Je Lt TENSION DISC PRESSER 2
16 10006561 Je L B TENSION NUT 2
17 10006571 kAR THREAD GUIDE DISC 4
18 10006563 it 5% SPRING, PRE-TENSION (A) 2
19 10006561 Je L BB TENSION NUT 2
20 10006542 Je Lk 5# SPRING, TENSION ADJUST (TLEAVY) 1
20 10006545 JeLkindk (JERD SPRING, TENSION ADJUST (TLEAVY) 1
21 10013561 PRER T TR TENSTON, SPRING STOPPER 1
29 10006532 WRET SCREW, PAN SM3. 57-40X 5 1
23 10006559 PR SR SPACER 1
24 10006537 ESE2 COLLAR 1
25 10006543 e STOPPER SUPPORT 1
2 10006558 Jed g ADJUST THUME 1
27 10006532 HRET SET SCREW, (CP)SM3. 18 1
28 10009100 ZHRZ THREAD RETAINER 1
29 10002896 5T SCREW 1
30 10013562 FALETHUFT BAR, TENSION RELEASE 1
31 10013599 Fad 2z THREAD GUIDE (2845) 2
39 10013601 WRET SCREW 2
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D . B84 / Thread trimmer mechanism
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D. H3hEILRH1H/ Thread trimmer mechanism

7 45 L Ay
N%o. Pars No. i Description Number
1 10013729 BY LR G ER AL THREAD TRIMMER SOLENOID 1
2 10013674 B PR I THREAD TRI. SOL. BRACKET 1
3 10013663 5T SM1/4"x28 SCREW, SM1/4"x28 2
4 10013705 B2 HLUT R A SOLENOID LEVERB RACKET 1
5 10013675 12%] SM3/16"x32 SCREW, SM3/16"x32 1
6 10013673 BY 2 PG I A SOLENOID LECER 1
7 10013670 BY £k vl SOLENOID LEVER SHAFT 1
8 10013658 5T SM11/64"x40 SCREW, SM11/64" x40 1
9 10013669 BY £ i i % e bk THREAD TRIMMING SOLENOID JOINT 1
10 10013590 14T SM11/64"%40 SCREW,SM11/64""x40 1
11 10006664 B2 IR 2l THREAD TRIMMING DRIVING ROD 1
12 10006670 BYLR IR Bl PLUNGER PIN 1
13 10022730 RS HER CORD HOLDER 1
14 10013657 5T SM1/4"x40 SCREW, SM1/4"x40 1
15 10006651 Fagkik X THR. TRIM. DRIVING ROD PLATE 1
16 10006648 FALR IR R AR 20 KNIFE MAIN LEVER SHAFT 1
17 10006674 1247 SM11/64"%40 SCREW, SM11/64" x40 1
18 10013516 IZRESM1/8"x40 NUT SM1/8"x40 1
19 10013519 W% SM1/8"x40 SCREW, SM1/8"x40 1
20 10013260 15T SM3/16"%32 SCREW,SM3/16"x32 1
21 10013626 g WASHER 1
22 10013627 BYLR UK Z)) e 5347 55 SPRING, TENSION RELEASE LEVER 1
23 10022324 BYLZR K -5 ) B MAIN LEVER SUPPORT SHAFT 1
24 10013657 5T SM1/4"x40 SCREW, SM1/4"x40 2
25 10003144 5T M6x8 SCREW, M6x8 2
26 10013671 YL IR SR 214 MAIN LEVER ASSY, KNIFE 1
27 10013661 By AT MAIN LEVER SHAFT 1
28 10013573 Ede] WASHER 1
29 10013623 BYLE 3 SPRING 1
30 10009408 YL F THREAD TRIMMER CAM 1
31 10009410 YLk AR SPACER 4
32 10012162 14T M5x5 SCREW,M5x5 4
33 10006650 BYLR IR HAT (2D BUSH 1
34 10006672 2T} SM15/64"%28 NUT SM15/64"x28 1
35 10006653 VRLGERT L-ADJUSTING CONNECTING ROD 1
36 10006654 R SM15/64"x28 NUT SM15/64"x28 1
37 10006646 BYLRIKENRIAT (A BUSH 1
38 10013619 15T SM15/64"x28 SCREW,SM15/64"'x28 2
39 10013658 15T SM11/64"x40 SCREW,SM11/64""x40 2
40 10006652 I T-TRIMMER CONNECTING ROD 1
41 10022731 DISIEAT T-TRIMMER CONNECTING ROD 1
42 10006649 g WASHER 2
43 10006685 5T SM3/16"x32 SCREW, SM3/16"x32 2
44 10013704 7] MOVABLE KNIFE 2
45 10013698 14T SM11/64"x40 SCREW, SM11/64" x40 2
46 10013528 IR FIXED KNIFE 2
47 10013523 W% SM3/32"%56 SCREW, SM3/32"x56 2
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R. &K&W HM(B3hE1Z A) / Thread wiper mechanism(Thread Trimmer)
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R 1k&3EE (H3h87%) / Thread wipe mechanism(Thread Trimmer)

5

Pars No.
10009335
10003491
10003281
10006631
10006670
10002894
10003044

10002895
10022733
10006633
10006636
10013665
10006637
10006630
10006638
10006669
10013696
10013590
10013667
10013694
10013703
10013694
10022472
10013260

H R

P2k LRk AL
BlSAT

PANRERTE]
Al

B L K B Y
R LR
15T

P2k r R 76 A
PREMA AT
PRERHLHA J3E
PRk

12T SM3/16"x28
fr |

L AR

LR IEBIA A
R 2
4Pl

25T SM11/64"x40
Ptk ) )i
H2ETSM1/8"x44
L XALINCE

25T SM1/8"x44
freet 5

12%] SM3/16"x32

Description

THREAD WIPER SOLENOID ASSY
PLUNGER

RETAINING RING, E9

PLUGER RUBBER

PLUNGER PIN

SOLENOID COVER

SCREW

OLENOID HOLDING PLATE
HREAD WIPER SOLENOID ASSY
SOLENOID LINK

STOPPER

SCREW SM3/16"x28
WASHER

THREAD WIPER LINK (C)
THREAD WIPER LINK STUD
THREAD STUD ASSY

SET SCREW COLLAR
SCREW , SM11/64"x40
THREAD WIPER SUPPORT
SCREW , SM1/8"x44
THREAD WIPER

SCREW , SM1/8"x44
THREAD WIPER SPRING
SCREW, SMB3/16"x32

Sl L

L2
Number

— P = P = P =

DO = DN DD DD DD DD o = = DN DN e e e
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Z1 MHMERZAR/ Accessories
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Z1 MHERZER/ Accessories

R
No. Pars No.
1 10006352
2 10004282
3 10004293
4 10006345
5 10004285
6 10004289
7 10003301
8 10009467
9 10003022
10 10004286
11 10003301
12 10009467
13 10004291
14 10004290
15 10004295
16 10003127
17 10006351
18 10003301
19 10009467
20 10003022
21 10009467
22 10004299
23 10004281
24 10004287
25 10004288

EpiN

R
o R SRS
e O
itk
FUES Y8
ek

12%] M5x14
WRRE M5
g5

PRI

2% M5x14
IERE M5
LA A
W

W

WERE M16
ik
125] M5x14
WRRE M5
g5

WERE M5
2
LA
EEERED SN
il

COTTON STAND ASSY,
COLUMN CAP
CILUMN PIPE
THREAD HANGER
THREAD HANGER BASE
THREAD BUSH
SCREW M5x14
NUT M5

WASHER

COLUMN  JOINT
SCREW M5x14
NUT M5

ILUMN PIPE (D)
WASHER

WASHER

NUT M16

SPOOL HOLDER
SCREW M5x14
NUT M5

WASHER

NUT M5

SPOOL STAND BASE
SPOOL MAT
SPOOLCUSHION
SPOOL SHAFT

Description

3DRTHF

NS

=
Number

[SC R S I N e e e e e T e T T S T e e S T S O - B ' B N R R =Y
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Z1 . i % / Accessories
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Z2 M=%/ Accessories

- = —
lj\i.u Pafz IIJ\IO. AR Description Nuier
1 116354-116357 |t {145 ACCESSORY BAG 4
2 10010994 e ] CK) SCREW DRIVER, 1.9X52 1
3 10010995 B2 ) () SCREW DRIVER, 3.4X70 1
4 10013185 B2 ) (/N SCREW DRIVER, 4.7X250 1
5 10009683 NARTF D) HEXAGONAL WRENCH 2 1
6 10009685 NARTF (KO HEXAGONAL WRENCH 3 1
7 10005776 MLk HEAD COVER 1
8 10004858 Filkas NEEDLE DPX5 4
9 10013295 MUK kE HEAD REST 1
10 10013653 B BOBBIN, ST 4
11 10013214 JEA BT AT KNEE LIFER COMPLYING BAR 1
12 10004455 i OIL TANK 1
13 10013294 Nk OIL TANK 2
14 10006373 AN I OIL TANK 1
15 10012158 WL Bl RE 4T £ OIL PAN CUSHION 4
16 10022296 VAL RUBBER CUSHION 4
17 10003889 A ERET NATL 8
18 10011041 WSk F 2 e RUBBER CUSHION 4
19 10004466 LIBSEE2arlis HEAD HINGE 4
20 20007512 A OTL PAN ASSY 1
21 10022295 i OIL PAN 1
22 10013249 IERRAIESS BUSH 2
23 10013592 R e e o KNEE LIFTER SHAFT 1
24 10004964 el RETAINING RING 1
25 10004963 i TWIST SPRING 1
26 10006340 JE4 PR A 4 KNEE LIFTER 1
27 10004960 ELR) NUT 3
28 10004962 15T M6x%24 SCREW, M6x24 2
29 10004961 WRET M6x14.5 SCREW, M6x14.5 1
30 10013218 HEh bl DRAIN 1
31 10013598 1251 SMO/64"%40 SCREW, SM9/64" x40 2
32 10005710 I RE A KNEE LIFTER ASSY 1
33 10004223 BRI KNEE LIFTER PLATE COVER 1
34 10003891 PR KNEE LIFTER PLATE 1
35 10005640 WP Rl AT KNNE LIFTER BAR 1
36 10003896 R IRk KNNE LIFTER BRACKET 1
37 10002610 Ly BOLT 1
38 10002613 Ly BOLT 1
39 10003897 BYPAT Rk KNEE LIFTER PLATE STOPPPER 1
40 10003894 [EXA SCREW, SM15/64"x28 1
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S1. /Control box and motor mechanism

5 5 . i
No. Parqs: No. AR Description Number
1 10024876 FAL MOTOR 1
1 10028553 BHL (5D MOTOR (SIMPLE) 1
2 10006157 BT SCREW PAN 4
3 10003365 S RETAINING RING 1
4 10003845 g WASHER PLAIN 1
5 10003364 P HE WASHER PLAIN 1
6 10006898 1SR AL GUARD PLATE 1
7 20007523 |- PULLEY 1
8 10012162 BT SCREW PAN 2
9 30002421 I (WR-507) CONTROL BOX (WR-507) 1
9 30004156 A (WR-572) fij5h AL CONTROL BOX (WR-572) 1
10 10003016 ) SCREW PAN 3
11 10009028 SR AR PANEL SETTING PLATE 1
12 30003421 WR-501#EFER WR-501 PANEL SEAT 1
13 10006284 SS-J5 (OMRON) 1 5h % MICRO SWITCH 1
14 10005877 W] NUT 1
15 10022727 GATFRYE SWITCH BASE 1
16 10009471 ) NUT 1
17 10003045 W4T SCREW PAN 2
18 10022322 AT SEITCH PLATE SPRING 1
19 10022321 BETFRENE SPACER 1
20 10002997 M4 WASHER PLAIN M4 1
21 10009101 44 SCREW PAN 1
22 10013657 ) SCREW PAN 1
23 20006594 LARTF AN MICRO SWITCH ASSY 1
24 10022759 HHLZR AR CORD HOLDER 1
25 10009456 EX) SCREW PAN 1
26 10022329 HLZ MOTOR CORD HOLDER 1
27 10009456 EXA) SCREW PAN 1
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Wa . Mg s Warnng labels
¢ 4 R | R
‘A CAUTION
Moving parte may cause
injuey. i
1 Operate with safety devives. L abel, operation 40x64
Turn off main awitch before Eng.
thresding , changing boobin
and needle, cleaning etc.
g2 WL, PUEF, W50
L BILES I 55 20 5% P vl 3 )
&
) JERS Ay ik L=16
Mark, injury R=0.8
— L -
A5 o o ke
i1} %*ﬂ*:u‘
3 e 10x 30
Mark, arrow
773 LE TR

Mark, grounding
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